KCEAMICCORAZTZ R BHRACHYTFITEREL TS,
Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant IOemploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

ATFF U RERERE 1:8 Scale Radio Controlled .21 Engine Powered 4WD Racing Buggy
MAINTENANCE MANUAL INFERNO MP7.5 Sports2 readyset

<HAHhRYIR>
< Radio Box >
<RC Box >

< Botier radio>
< Caja de radio >

< Radio Plate >

< Die Radioplatte >

< Platine radio >

< Bandeja de Radio>

<z7av k1> <IVVU>

<Front (1) > ol At > - 2 x < Engine >
i <Vorne (1) > SEYB—FXRYIZ > N . < Verbrennungsmotor >
- < Center Gearbox > N N
- <Avant (1)> o : & ~ < Moteur >
< Delantera (1) > < Die mittlere GetriebegehSuse > <Motor >
< Carter de diff rentiel central > N <J¥>

< Caja central > <Rear >

< Hinten >
<Arrire >
< Trasera >

<78V hEUR— >
< Front Shock >

< Vorderer DSmpfer >
< Amortisseur avant >
< Amortiguadores Delanteros >

T <UNH—>
<Rear Shock >

< Hintere DSmpfer >
< Amortisseur arrire >
< Amortiguadores
Traseros >

<782k (Q2) >
<Front (2) >
<Vorne (2) >
<Avant (2)>
< Delantera (2) >

A4277—/WP-1.5 RFKR—Y2 readyset

~

OKNMRIFHILTIBICHBAL THY EF, AV TFURON—YDIHOEEIZ @A UTFURPN—YRMT BIFE. EXVCBRERES SHELED
BEICLTLESN, AUTTFUAPHITORNBREAL, BELVKRD ZREMFFTLEEL,
DFFTES L FEH1——BREFTTERLEHhE S,

@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop. @ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend

der Montage am Modell verlieren.
@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder @Faire attention de ne pas perdre de vis ou autres petites pi ces du
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie ch%esssis ... En cas de perte, les remplacer imm diatement.
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland. . . . .
@ Tenga precauci—n de no perder ninguna pieza a la hora de realizar

. . . el mantenimiento o de cambiar algoen repuesto.
@ Cette notice d crit les diff rentes phases de montage et de 9 P

maintenance du mod le. Pour les utilisateurs peu familier avec le
mod lisme, en cas de doute ou de probl me, contacter votre
revendeur afin d'obtenir les conseils d'un sp cialiste.

@ Este manual de instrucciones explica los pasos de montaje del

modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la
T

hora de cambiar algoen repuesto.

HE FINEST RADIO CONTROL MODELS

\-
31276-MMO1




=% % % 5% / REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEH...R / MATfRIEL NfCESSAIRE / PARA SU FUNCIONAMIENTO

A TICREHTIE Wt ESA/= K, & ) ERY 5 TAOIIRVCE, +MEBELTILEEL,

'T%jfré firiél'\ Philips Screwdriver (L, M, $) A CAUTION: Handle tools carefully!

Di quire Kreuzschlitzschraubendreher WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
ie notwendigen Werkzeuge Tournevis cruciforme SIE  IMPORTANT: Maniez les outils avec prudence!

Les outils utilis s Destornilladores Phillips L AVISO: Maneie | th _UIt A g: el

MErEmIETES MEEEeerES @ ; : Maneje las herramientas cuidadosamente!

Ve ~N .7]“/9_'}'47.
¥y MIA-TNAIE mSUAALF Sharp Hobty ke /277777 Wi

Scharfes Bastelmesser
TOOLS INCLUDED Needle Nose Pliers p Cutter jesesecseracsennconns,
GELIEFERTE WERKZEUGE Flachzange =7 < Cuchilla de Hobby T mARTOvSE| | .
OUTILS FOURNIS Pinces plates /] D o(mwsas ) | | .
HERRAMIENTAS INCLUIDAS Alicates de punta fina W LA t ScrewCement ML &
Rubber Cement . Sch ich mummn” 3
N Gummi-Kleber . chraubensicherung .
WAAL UF (1.5mm, 2mm, 2.5mm, 3mm) By 5— Collo- prieus +  Freinfilet .
Hex Wrench (1.5mm, 2mm, 2.5mm, 3mm) Wire Cutters Cola dgcontacto . Fijatornillos .
SechskantschlYssel (1.5mm, 2mm, 2.5mm, 3mm) Seitenschneider ‘¢ : E?EHE 3
Cl allen (1.5mm, 2mm, 2.5mm, Smm) Pince coupante Sy ‘II‘ RUBBER CEMENT : .
A .

No0.94402
Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm) Alicate cortacables \ .
1.5mm Q | ES] :. KYOSHO AR+ )L JL—
2mm Ejj J Awl + KYOSHO Special Glue

Spitzahle e

R — ——— ! mpEn

Punz—n ¢ Instant Glue No.96154
¢ Sekundenkleber

¢ Colle cyanoacrylate

¢+ Pegamento instantfneo

2.5mm

[
E
[
[

3mm

B+FELUF (]
Cross Wrench
KreuzschlYssel

Cl en croix N F — -:
Llave de cruz ED:/ @ o IQYEHE .
OT5ILUFE LTHATEST, TOVRAYE—&YUE— “ S o :
Gan be Used as plug wrendh CURVED SCISSORS & SANDER ~ \©-1829 JAIT YT % No.695101
Krezenschluessel L KNIFE EDGE REAMER .
Peut—étre utilisé comme clé a bougie. LEXANSCHERE REIBAHLE N
Puede utilizarse como |lave de bujias CISEAUX A LEXAN ALESOIR SPECIAL .
TIJERAS Y LIJADOR .

HERRAMIENTA TALADRO CARROCER’A

TANINFET.EE ~ 15mmORHHHTELZIETT, «
No need to pre-drill! Drills neat 1 ~ 15mm holes directly! .
UnerlS§lich, nYtzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm $
L&cher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm
sans effort! Id al pour les carrosseries.

Perfora agujeros desde 1 a 15mm.

RTF14Dhy b, HEFH,

HI#RER D L EITEENATEET,

For trimming body shells. Makes cutting curved lines easy!
Schneidet ohne Probleme auch Kurven. FYr Karosserien
aus Lexan.

Coupe le long de lignes courb es. Pour les carrosseries.
Para recortar las carrocer’as con la mfxima precisi—n.

—
= | [ ]

B+HRA—ILLUTF
Cross Wheel Wrench
Felgenschluessel
Cl d monte pneus
Llave de ruedas

ST THINEE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

I TORICTED I EITEELTL &L,

- . . - Correct
O _DIRAEZR (KA. BETHEMT D, i \‘\\“\\‘\\‘\\“ Richtig
0y FONBERND D, M ‘ \
. - - VNN G AR MAARRA
XA—FR, FRMAHYE LD, BEVROORE AN Bon
FEIED, BT —H—HAHEIFTITERCIZS LN, ‘ Correcto
O/ ELHMBADBAOY A XEMBEALNESITT B,
ESEICLTHERLENSHEITS,
.TPtXé?ﬁﬁ&)ét%li - Wrong
ﬁf;{b;ﬁfﬁlﬁl(T%%Bﬁbflﬁliéhéifﬁ&)‘c Falsch
E AN .
EEL, BAAERTBETHDS L ERNE Mauvais
ECIRYET, Mal
Before assembling, please read the following carefully: Avant |Qassemblage, veuillez lire les points suivants
@First, read this instruction manual and familiarise yourself with the modelOs ®Lisez dOabord compl tement cette notice; ainsi vous aurez un aper u du d
construction. roulement et pourrez mieux vous orienter.
@Check the kit contents. Should any parts be missing, contact the retail shop from @V rifiez ensuite le contenu du kit.
whom the model was purchased. Si jamais ily a cjes pi ces manquantes, adressez-vous directement " votre
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page magazin sp cialis ou au distributeur Kyosho dans votre pays.
before fitting to ensure that you are installing the correct parts. @Ne confondez pas les vis et les petites pi ces! V rifiez-les " I0aide des illus-
@Tighten Self tapping (TP) screws into parts until you have a secure attachment. trations dans chaque plage de montage, puis assemblez les.
However, be careful not to over-tighten TP screws or you may strip the plastic @®Lorsque vous serrez une vis autotaraudeuse:
thread in the part! Serrez jusquO” ce que la pi ce " monter soit bien install e. Pourtant, veillez " ne
pas trop la serrer puisque vous risquez dOab”mer le filet dans la pi ce.
Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch: Antes de comenzar el montaje, lea atentamente lo siguiente:
@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau @Lea, en primer lugar, este manual para obtener una idea general.

Ihres Modelles.

@tberprYfen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an lhren FachhSndler oder an den
Kyosho-Vertreiber in Inrem Land.

@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquiri—.
Pemar Model S.A. no admitir} reclamaciones en modelos en proceso de montaje.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor @Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada paso.
dem Einbau mit den Darstellungen in Originalgr§§e in den Baustufen. @A la hora de apretar Tornillos Autorroscantes(TP):

@Beachten Sie beim Festziehen einer Treibschraube folgendes: Apri telos firmemente en la pieza donde corresponda.
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten No intente apretarlos demasiado, ya que podran deformar la pieza.

Sie jedoch darauf, da§ Sie den Gewindegang im Material nicht Yberdrehen!

2



3 THIDEE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

=)

numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

SREAZED R M= So funktioniert die Bauanleitung:
How to read the instruction manual: Comment lire les instruction:
Coémo leer el manual de instrucciones: [ E‘Rﬁﬂ 15'] Examp le ]
A: COEBTHITSEH L TDHA, [ Exemple Beispiel Ejemplo ]
B: /MaE D BET. RTE. FRAK.
C: ¥v FUDOHRIE, EXEERNTF—
No.MfFFIFSENTNET, ART/IN—VY%E 7D> FFRAAUY 3> Vordere Aufhangung r:ﬂ No.4. No.5. No.6
BATAEIEF—No.ZSBLTLEALY, Front Suspension kSuspension avant T "~ :
D: Eﬂ?%lﬂ’éli% < 27_7$£1§Fﬁ22£
Ly o ¥X—YVITEE L THILTE
T(Zéuog—bgﬁﬂﬁsﬁ&tﬁ @5 x10mm £ 5L
DFIZHYET, Metal Bushing
Metallager
A: Indicates the number of the assembly step Palier métal
and the part(s) that are to be assembled.
B: Details Key Number, Actual Size drawings @ |:| ,,,,,,,,,,,,, 4
and the Quantity of parts Used.
C: All parts, except screws, are identified by key
Numbers. When purchasing spare parts, G FvyEY
identify the key number of the part required RingRin
and cross reference this to the Spare Parts Achsschenkrstholzen
page, which shows the purchasable spare Vis de fusée
parts and the key numbers contained within.
D: This instruction manual uses several O ﬁ:mm ”””””” 4
symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.
A: Die Nummer der Baustufe sowie das zu bau- A: Numéro de la plage de montage et le nom de A: Indica el nimero del Paso y la Parte a ser
ende Teil werden angegeben. la piece a assembler. montada.
B: Teilenummer, Teilename, Darstellung in B: Numéro de référence de la piece, nom, illust- B: Numero, Nombre de la Pieza, Dibujo a
OriginalgréBe und Anzahl. ration en grandeur réelle et quantité utilisée. escala real, Cantidad utilizada.
C: Die Teilenummer stellt den Bezug zu unserer C: Toutes les piéces, exceptées les vis, sont C: Todas las piezas, excepto los tornillos vienen
Bestellnummer her. Am Ende der Bauanlei- identifiées par un numéro de référence. Pour identificadas por un nimero. Para
tung finden Sie eine Ersatzteilliste, die zu der I'achat de piéces de rechange, trouvez ce comprarlas por separado,
Teilenummer die entsprechende Bestellnum- numeéro dans la liste pour pieces de rechange mire el ndmero en la lista de piezas y apunte
mer liefert. a la fin de cette notice. Toute a la gauche de la referencia de la columna izquierda.
D: Diese Bauanleitung verwendet verschiedene cette méme liste, vous frouverez ainsi le D: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.

SREBEICEHONATNSEY—Y

ABLTHILITSH.

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

REEERITIEET 5,

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Aplique pegamento cianoctrilato

TLREERITEET D

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

TJIVREED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

*oavIEEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Symbols used throughout the instruction manual, comprise:

2mm

LAV %S

Erklaerung zu den Symbolen in dieser Anleitung

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

EARLC&SICHITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

KRNEHY TS,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez I'exces.

Corte el sobrante.

Czhvy 35,

Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.

Corte la zona oscurecida.

ik,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

2mmONR%EHIT B B ,

Drill holes with the specified diameter.
Bohren Sie Lécher im angegebenen .
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

X AET 5L SITHITS,

@Omo Ensure smooth, non-binding movement when assembling.
/s Das Teil muB3 sich leicht bewegen lassen.

La piéce doit pouvoir pivoter autour de la vis.

Asegurese que la pieza se mueve suavemente.

©) EESDIEICHILT S,
:@ Assemble in the specified order.
©) In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

2ty MEIZTS B,

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

X

R~ R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafo real.

BIEEA &R,

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

<= RS




T 7% / Differen

Diff rentiel / Diferencial

tial / Gear Differential

4x4mm £y FER
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

 El—— s

®6mm 0 vy
O-ring
O-Ring

> LG E
Flat surface
abgeflachte Seite
M plat
Superficie plana

Joint thorique

B8 x16mm RFY4

4 x10mm L
Shim
Unterlegscheibe
Rondelle de callage

® (7ov kYY)

(For front and rear)
(vorn & hinten)
(
(

Pour l'avant et I'arri re)
Delantero y Trasero)

@\4x4mm

4 —H)
For center)

(
(
(Mitte)
(
(

Pour le centre)
Central)

Jav bk YvYH
For front and rear
vorn & hinten

Pour I'avant et l'arri re
Delantero y Trasero

o2 —H
For center
Mitte

Pour le centre
Central

Arandela
BallBearing ([~ 1\ 6
Kugellager S AN ( )
Roulements “ billes .( 0
Rodamiento @26x14mm ¥ 7k (B) 2
Shaft (Black)
Welle (Schwarz) N 5 \ <
,,,,,,,, Axe 2.6x12.5mm (Noir)
Eje 2.6x12.5mm (Negra)
e 3
\ J
5 7% / Differential / Gear Differential | [OM 78y b)Y
. . . . @) For front and rear
Diff rentiel / Diferencial % X vorn & hinten
Pour l'avant et I'arri re
Delantero y Trasero
o5 —HA
X 1 For center
Mitte
Pour le centre
Central
OIei=PIYARY:)
(For front and rear)
(vorn & hinten) X FIA4IL No.96753
(Pour l'avant et l'arri re) Diff. Oil #3000

(>4 —H)
(For center)
(Mitte)

(Pour le centre)
(Central)

3x12mm TPHSER
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x12mm

e

B8 x16mm X7 1YY
Ball Bearing
Kugellager

Rodamiento

Tornillo 3x12mm TP F/

Roulements " billes

H @®26x14mm v 7k (B)
Shaft (Black)

Welle (Schwarz)

Axe 2.6x12.5mm (Noir)
Eje 2.6x12.5mm (Negra)

®6mm 0 v4
O-ring
O-Ring
Joint thorique
3 Junta T—rica

(Delantero y Trasero)

Pour

)

(52 —H)
(For center)
(Mitte)
(Pour le centre)
(Central)

Differential-Oel
Huile de diff rentiel
Aceite diferenciales

(7Y /) YA)
(For front and rear)
(vorn & hinten)
(
(

Delantero y Trasero)

S
%%

l'avant et |'arri re)

3x12mm

% O

3x12mm

2ty MAITS (),
Assemble as many times as

X2

Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quOindiqu .

Repita las veces se—aladas.

BN =S DIEICHEIT S,

2

specified.

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans |Oordre indiqu .

Realice el montaje en el orden indicado.

BIEEA &

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit tre achet s par ment!

Debe comprarse por separado.

X

TJYREED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.




3 1) X ¥R 4 X / Rear Gearbox / Hintere GetriebegehSuse| [OM
Carter de diff rentiel arri re / Caja de transmisi—n Trasera ©)

YT I

Rear Differential

Hintere Gear Differential
Diff rentiel Arri re
Diferencial Trasera

BB EEZT, N\VD
Sy arRET D,
Adjust the backlash

with the shims. Q
Zahnflankenspiel mit Q

Distanzscheiben justieren
Ajuster I'entre-dents

avec les rondelles.
Ajuste la holgura con

4x25mm

las arandelas. C;\
% 2.6x8mm
4 x20mm TPHSEX 2.6 x8mm TPHSEX
TP F/H Screw TP F/H Screw 2.6x8mm
SK Treibschraube SK Treibschraube
Vis TP F/H 4x20mm Vis TP F/H 2.6x8mm
Tornillo 4x20mm TP F/H Tornillo 2.6x8mm TP F/H R A
[m DW ,,,,,,,,,,,,,,,,,,,, 4 ®8x16x5mm AF7YLY  (@8x16x4mm 7YY
””””” 2 Ball Bearing Ball Bearing
Kugellager Kugellager
4 x25mm TPHSER 13 x 16mm < L (| Thick) Roulements " billes Roulements " billes
TP F/H Screw > Ly (3% Thin) Rodamiento Rodamiento
SK Treibschraube Shim
Vis TP F/H 4x25mm Unterlegscheibe
Tornillo 4x25mm TP F/H Rondelle de callage
Arandela
—————— 2
4 1) ¥ ¥+ 7R 4 R / Rear Gearbox / Hintere GetriebegehSuse > ELGEICEY FEREEET S,
Carter de diff rentiel arri re / Caja de transmisi—n Trasera Firmly tighten the set screws onto the flat spots.
Ziehen Sie die Gewindestifte auf die ab-geflachten

FISchen fest.

Vissez les vis type BTR sur les m plats.

Apriete los prisioneros firmemente en las partes
planas del eje.

@,/ 5x4mm

4x15mm TPER
TP Screw
LK Treibschr
Vis TP 4x15mm

Tornillo 4x15mm TP
ﬂ\\\\\\\\\\\\\\\\\\\\\\\“- fffffffffffff 2

@TaArbhyF(S)
Joint Cup (S)
Getriebeausgang (S)
Noix de cardan (Courte) 5y a4mm +v FEX
Vaso Salida Palier (S) Set Screw

Gewindestift
Vis BTR 5x4mm
"""""""" 1 Prisionero 5x4mm

4x15mm

Ol =S DIRICHEIT S, TYREED, *onvoBEES,
Assemble in the specified order. Apply grease. Apply threadlocker (screw cement).

In der angegebenen Reihenfolge zusammenbauen. Fetten. Verwenden Sie Schraubensicherungslack.
Assemblez dans |Oordre indiqu . Graissez. Appliquer du frein filet.
Realice el montaje en el orden indicado. Aplicar grasa. Aplique 'quido fijatornillos.




5 <+ ¥— / Chassis
Das Chassis / Chassis / Chasis

4x15mm TPHSEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

Tornillo 4x15mm TP F/H
(E(i(i(i(i(i% ,,,,,,,,,,,,,,, 4

4x15mm

Carter de diff rentiel avant / Caja de transmisi—n Delantera ©)

E 702 XK w4 X/ Front Gearbox / Vorderes GetriebegehSuse| [OM

> BBEEZT.
Ny 5ysa
ERET 5,
Adjust the backlash
with the shims.
Zahnflankenspiel mit

Q v
Distanzscheiben justieren

Ajuster I'entre-dents
avec les rondelles.
Ajuste la holgura con

las arandelas.

4x20mm TPER
TP Screw
LK Treibschr
Vis TP 4x20mm

Tornillo 4x20mm TP
ﬂm\\\\\\\\\\\\\\\\\\\\\\\w ———————— 2

2.6 x8mm TPHSER
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm

JOV kT2

Front Differential
Vorne Gear Differential
Diff rentiel Avant
Diferencial Delantero

2.6x8mm

2.6x8mm

Tornillo 2.6x8mm TP F/H

®8x16x5mm X7YLS  (@8x16x4mm 7YY

4x20mm

7777777777777777 4 Ball Bearing Ball Bearing
. . . Kugellager Kugellager
4 x20mm TPHSEX 13 x 16mm /j-‘ ({; Thick) Roulements " billes Roulements " billes
TP F/H Screw > L (& Thin) Rodamiento Rodamiento
SK Treibschraube Shim .
Vis TP F/H 4x20mm Unterlegscheibe
Tornillo 4x20mm TP F/H Rondelle de callage
Arandela
—————————— 2
OWN =S DIEICHITS, TJIVREED,
ll Assemble in the specified order. Apply grease.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I0ordre indiqu

Realice el montaje en el orden indicado.

Fetten.

Graissez.

Aplicar grasa.




7 78> ¥R w4 X /Front Gearbox / Vorderes GetriebegehSuse
Carter de diff rentiel avant / Caja de transmisi—n Delantera

-ELHEICEY FERZEET 5.
Firmly tighten the set screws onto the flat spots.
Ziehen Sie die Gewindestifte auf die ab-geflachten FISchen fest.
Vissez les vis type BTR sur les m plats.
Apriete los prisioneros firmemente en las partes planas del eje.

4x20mm

5x4mm v FEX 4x20mm TPHSEXR OPEEPLY.PFAG)
Set Screw TP F/H Screw Joint Cup (L)
Gewindestift SK Treibschraube Getriebeausgang (L)
Vis BTR 5x4mm Vis TP F/H 4x20mm Noix de cardan (Longue)
Prisionero 5x4mm Tornillo 4x20mm TP F/H Vaso Salida Palier (L)

<+ — / Chassis
Das Chassis / Chassis / Chasis

4x15mm TPHSEZXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H \

4x15mm\% 4x15mm
NN R 2 %/

*onv o EEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique 'quido fijatornillos.




+ 8 —%%R vy 4 R/ Center Gearbox / Die mittlere GetriebegehSuse p N
Carter de diff rentiel central / Caja central

3x12mm

TL—FFv )R-
Brake Caliper
Bremssattel
Plaquette de frein
Zapata freno

TL—F1y F(B)
Brake Pad (Black)
Bremsbelag
Garniture de frein (Noire)
Zapata freno (Negra)

approx. 7mm
ca. 7mm

©
O 7mm
©

environ 7mm

0 } aprox. 7mm

Center Differential
Mitte Gear Differential
Diff rentiel Centre
Diferencial central

3x12mm ER
Screw
LK Schraube
Vis 3x12mm
Tornillo 3x12mm

1 O + 2% —X+R v 4 R/ Center Gearbox / Die mittlere GetriebegehSuse
Carter de diff rentiel central / Caja central

4x15mm TPHSER
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H

@4mm O1) >4
O-ring
O-Ring
Joint thorique

Junta T—rica
o "
3x6mm S ER
F/H Screw

SK Schraube
Vis F/H 3x6mm

[ Tornillo 3x6mm F/H
,,,,,,,,,,,,,,,,,,,, 4

4x15mm

4x15mm

(7o EELTHI TS,
=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atenci—n.




4x10mm

1 1 1) 4 > 18— T— | Rear Shock Stay / Hintere DSmpferbrYcke
Support amortisseurs arri re / Soporte amortiguadores trasero

HR{F7%
Holes for mounting.
Dieses Loch verwenden
Trous pour le montage.
Agujeros a utilizar.

3x10mm IA

3x20mm F¥ v TER 3x10mm TPEX

Cap Screw TP Screw

Inbusschraube LK Treibschr

Vis Vis TP 3x10mm

Tornillo allen Tornillo 3x10mm TP

—————— 2 1
3mm 735 UPf[F v b

4x10mm EX 3x12mm TPER Flanged Nut 4x10mm

Screw TP Screw Stoppmutter

LK Schraube LK Treibschr Ecrou paul

Vis 4x10mm Vis TP 3x12mm Tuerca con collarn 3x12mm
; Tornillo 4x10mm Tornillo 3x12mm TP = 3x12mm
@Eﬁm}m ffffffffffffffff 4 | D e 2(©) @] ffffffffffffff 2

1 2 4 % XT— /Wing Stay
Heckspoiler-Halterung / Support aileron / Soporte aler—n

3x15mm

> ERDEHISEE,

Note the types of screws !

Auf verschiedene Schraubentypen
achten !

V rifier bien le type de vis ~ utiliser !

Fijarse bien en los diferentes tipos

de tornillos

4x15mm

3x15mm

3x15mm TPE R 4x15mm TPEX 4x20mm EX
TP Screw TP Screw Screw
LK Treibschr LK Treibschr LK Schraube
Vis TP 3x15mm Vis TP 4x15mm Vis 4x20mm

Tornillo 3x15mm TP Tornillo 4x15mm TP Tornillo 4x20mm

———————— 4 ﬂx\\\\\\\\\\\\\\\\\\\\\\“- fffffff 2 | | - >

4x20mm

ii,’é L CHASLTHFR, %ZE?EIEI C&LSITHITS,
=Ml Pay close attention here! Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez le c™t gauche comme le c™t droit.
Preste atenci—n. Realice el montaje de igual forma en ambos lados.




I
1) X5 A~X <3 /Rear Suspension / Hintere AufhSngung ! LS »ROY—Y
Suspension arri re / Suspensi—n Trasera For Right Marked ORO
P P : Rechts R links rparlgiert
— ! Drolte Marqu ORO
@ =M »LDY—=7 e
For Left Marked OLO | Derecho R" derecha
Links L links markiert :
Gauche Marqu OL! \
Izquierda L" derecha

4x12mm v FER
Set Screw
Gewindestift

Prisionero 4x12mm

,,,,,,,,,,,,,,,,,, 2
B8 x16mm _7y4
Ball Bearing
Kugellager
Roulements “ billes
Rodamiento

Vis BTR 4x12mm  3§)3x 8 x 5mm 75 Hh5—

©[]

G926 x17mm L+ 7 +

5x4mm v FER

Set Screw
Gewindestift

Vis BTR 5x4mm
Prisionero 5x4mm

Plastic Collar

Kunststofflager
Entretoise plastique
Casquillo Pltstico

@3x48mm v 7k (8)
Shaft (Black)
Welle (Schwarz)
Axe 3x48mm (Noir)
Eje 3x48mm (Negra)

Shaft
Welle
Axe 2.6x17mm
Eje 2.6x17mm

> EEHREA
For adjusting the
ground clearance.

Top Oben
Haut Parte superior

—— Zur Justierung der
N Bodenfreiheit.
T R glage de la garde
au sol.
¥ Para ajustar la altura.
Bottom unten
Bas Parte inferior

-

> ) EMDRR—HY— L3 B LT,

RA—IAR—ZADEENTEEY,

Adjust the wheel base by using the other
spacer instead of .

Der Radstand kann durch Einsatz des
anderen Spacer's fuer Teil 36 justiert werden.

Ajuster I'empattement en utilisant d'autres
entretoises que la pi ce

Ajustar la distancia entre ejes utilizando otro
casquillo en vez de ().

EU Y (8R)
E-ring (Silver)
E-Ring (Silber)
Clips (Argent)
Clip (Plateado)

(I

1) H4 R~ 3> /Rear Suspension / Hintere AufhSngung
Suspension arri re / Suspensi—n Trasera

GD5x38mm 7y X kOYER
Adjust Rod
Gestaenge
Biellette r glable
Tirante ajustable

A B

@7.8mm R—)LT YK
Ball End
Kugelpfanne
Chape
R—tula

O @

#17mm
approx. 177mm
ca. 17mm

environ 17mm
aprox. 17mm

UDHEANERD,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde.
Le c™t avec le d port est le pas invers .
El lado con la muesca es el lado con
rosca inversa.

DWW %5 DIEICHEIT .,

B Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans IQordre indiqu .

Realice el montaje en el orden indicado.

ERRLC&SICHITS, 2ty MAITS (B,
Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c™t gauche comme le ¢™t droit.

Realice el montaje de igual forma en ambos lados.

Lg X2

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quOindiqu .
Repita las veces se-aladas.

R R,

True-to-scale diagram.
Ma§stabsgetreue Darstellung.
Illustration * 10 chelle.
Dibujo a tama-o real.

= EBELTHITAH,
=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atenci—n.

10




-I 5 1) ¥4 X2 3> /Rear Suspension / Hintere AuthSngung
Suspension arri re / Suspensi—n Trasera

@4 x 74mm v 7 k
Shaft Welle
Axe 4x74mm  Eje 4x74mm  ---------- 2

I il

3x1Iomm¥rvTER  @EY VY (B) @)7.8mm EEfHHR—IL

Cap Screw E-ring (Silver) Flange Ball Holes for mountin
Inbusschraube E-Ring (Silber) Kugel m. Bund h 9 HRIE
. h Diese Bohrungen verwenden !
Vis Clips (Argent) Boule paule For Right
Tomnillo allen Clip E (Plateado) R—tula biselada Trous pour le montage-. Sy
Aguijeros a utilizar. Rechts

Drolte
Derecha

EfIA
For Left
Links
Gauche
Izquierda

3x10mm

-I 6 1) ¥H4 R~ 3> /Rear Suspension / Hintere AufhSngung | [N
Suspension arri re / Suspensi—n Trasera ®

@®3x25mm Ry Y1 —EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

1 —

7.8mm YNFER—)L
Ball
Kugel
Rotule 7.8mm

R—tula 7.8mm
,,,,,,,,,,,,,,,,,,,,, 2

ER{$%

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Agujeros a utilizar.

B %S ORI T 5. V EERL &S IZHIT, (g T L CHILT ST,
Assemble in the specified order. Assemble left and right sides the same way. =M Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans IQordre indiqu . Assemblez le c™t gauche comme le c™t droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atenci—n.

11




1 7 <+ — / Chassis
Das Chassis / Chassis / Chasis

Vs

g,

N

@

®

3x10mm ¥SER
F/H Screw
SK Schraube
Vis F/H 3x10mm
Tornillo 3x10mm F/H

TP Screw

LK Treibschr

Vis TP 3x15mm
Tornillo 3x15mm TP

ﬂn\\\\\\\\\\\\\\\\\\\\\\\\\\w —————————— 1

FLo By FiR—IL
Torque Rod Ball
Kugelpfosten
Rotule paul e
R—tula rigidificador

E/Sxmmm

@®6.8mm V/AfFAR—)L  6®6.8mm R—ILTY K (L)
Ball Ball End (L)

Kugel Chape (L)
Rotule 6.8mm

R—tula (L)

Kugelpfanne (L)

[[II R—tula 6.8mm
,,,,,,,,,,,,,,,,, 1

et

Support amortisseurs avant / Soporte amortiguadores delantero

70y k¥ v8—ZF— | Front Shock Stay / Vordere DSmpferbrYcke

HR {91
Holes for mounting.

Aguijeros a utilizar

Diese Bohrungen verwenden
Trous pour le montage.

3x12mm TPER
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

«k\\\\\\\\\\\\\\\\\\\\\\\“ ffffffffff 2

3x20mm ¥+ v FER
Cap Screw
Inbusschraube
Vis
Tornillo allen

4x10mm ER
TP Screw
LK Treibschr
Vis TP 4x10mm
Tornillo 4x14mm TP

-2

(I - s

3mm 735UV Y b
Flanged Nut
Stoppmutter
Ecrou paul
Tuerca con collarn

3x12mm

N
.

4x10mm

3x12mm

y EARLC&SITHITS,

(2 AELTHNITSA

d Pay close attention here!

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c™t gauche comme le c™t droit.
Realice el montaje de igual forma en ambos lados.

Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atenci—n.

12



1 9 78y kXX 3/ Front Suspension / Vordere AuthSngung
Suspension avant / Suspensi—n Delantera

4x10mm Fr v TER
Cap Screw
Inbusschraube
Vis

Tornillo allen
Eimmm - !

(B)8x16x5mm X714
Ball Bearing
Kugellager
Roulements " billes
Rodamiento

@26 x17mm L+ 7k
Shaft
Welle
Axe 2.6x17mm

[ FoRl)]

For Right

Rechts

Drolte »RDY—7

Derecha Mal_rked ORQ
R links rparlglert
Marqu ORO
"R" derecha

[ PR
-7 For Left
Links
Gauche
Izquierda

Eje 2.6x17mm

Vis BTR 5x4mm
Prisionero 5x4mm

B »>LDv—7
] 2 @F 5o Marked OLO
. nuckle Collar i i
5x 4mms't é FEX Lager II\-/IQI:kj fgilge”
Get SCrew . Bague pauledefuse "Lt ig uierda
ewindestift Casquillo a

20 78y kXX 3/ Front Suspension / Vordere AuthSngung
Suspension avant / Suspensi—n Delantera ©)

4x12mmty FER
Set Screw
Gewindestift
Vis BTR 4x12mm
Prisionero 4x12mm

EY>T (8R)
E-ring (Silver)
E-Ring (Silber)
Clips (Argent)
Clip (Plateado)

EUVT(B)
E-ring (Black)
E-Ring (Schwarz)
Clips (Noir)
Clip (Negra)

HfIA
For Right
Rechts
Drolte
Derecha

/V

@3x38mm L ¥ 7 b+
Shaft Welle
Axe 3x38mm  Eje 3x38mm

(I il

4x74mm ¥ T b
Shaft Welle
Axe 4x74mm  Eje 4x74mm

( N\
> EEAEA £

Top Oben
Haut Parte superior

io)
&
1mm

For adjusting the
ground clearance.

Zur Justierung der
Bodenfreiheit.

R glage de la garde au sol.

I

PAra ajustar la altura. T
[I] Bottom Unten
Bas Parte inferior
N\ y,

ZRIFA
For Left
Links
Gauche
Izquierda

2

BN =S OIRIHEIL T %,

8 Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans IOordre indiqu .

Realice el montaje en el orden indicado.

%EEIEJC;:)IZ.%EEZ‘C%M fqd PRV O EEES,
Assemble left and right sides the same way.

Bauen Sie eine linke und eine rechte Seite.
Assemblez le c™t gauche comme le c™t droit.

Realice el montaje de igual forma en ambos lados.

Appliquer du frein filet.
Aplique I'quido fijatornillos.

—) Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

13




2 1 702 b4 RR2 Y 3>/ Front Suspension / Vordere AufhSngung| (O
Suspension avant / Suspensi—n Delantera ©)

@ 6.8mm VifR—)L | B VDHEIADBERD,

Ball The Side with groove
Kugel is reverse screw.
Rotule 6.8mm Die markierte Seite hat
R—tula 6.8mm ein Linksgewinde
[[] *********** 2 Le c™t avec le d port - #96mm
est le pas invers . 22pg:r)1<;n(3mm
EY 45 (5B) Lado con rosca inversa. ca. 6mm

E-ring (Silver)
E-Ring (Silber)
Clips (Argent)
Clip (Plateado)

aprox. 6mm

@3 x40mm ¥ 7k (B)
Shaft (Black)
Welle (Schwarz)
Axe 3x40mm (Noir)
Eje 3x40mm (Negra)

[
ffffffffff 2
@3 x25mmRo Y 1—FEY
Screw Pin
Schraubachse
Vis

Tornillo Pasador

i —

@6.8mm KR—IL TV K
Ball End
Kugelpfanne
Chape
R—tula

O >

@)5x22mm 7w A ROYE
Adjust Rod
Gestaenge
Biellette r glable
Tirante ajustable

22 <+ — / Chassis 0)
Das Chassis / Chassis / Chasis ©)

3x10mm TPER
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\“- —————————————————— 1

4x20mm TPHSER
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x20mm
Tornillo 4x20mm TP F/H

ffffffffff 2
4x20mm
B =S DIEICHEII TS, % EERLC&SITHITS, [ B LTHITSH.
Assemble in the specified order. Assemble left and right sides the same way. = Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans |Oordre indiqu . Assemblez le c™t gauche comme le c™t droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atenci—n.

14




+ 25 —x+R v % R/ Center Gearbox / Die mittlere GetriebegehSuse

Carter de diff rentiel central / Caja central

3x3mm £y FEXR
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

- 2
3x10mm TPE X

TP Screw

LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂmmm- —————————————— 4

(»0v ERTL— Fobhi-2BA1E

RUFTHITF 5,

Bend the rods if they contact the plate.

Hebel ggf. nach oben biegen.

Courber la came de frein si elle entre
en contact avec la platine.

Doblar si contactan con la placa.

7mm

ENtDEEA,
Use thick one.
I Dicke beachten!
A Utiliser I'entretoise paisse.
Utilizar el grueso.

J

24 RTTF VY | Steering
Lenkung / Direction / Direcci—n

4x10mm EX

Screw

LK Schraube

Vis 4x10mm
[ Tornillo 4x10r2m
|

6x10mm A %)L
Metal Bushing
Lager
Bague M tal 6x10mm
Casquillo Mettlico 6x10mm

RTTVUTHhS5—
Steering Collar
Lager
Entretoise
Casquillo direcci—n

3x10mm Ty vy—
Washer
Scheibe
Rondelle 3x10mm
Arandela 3x10mm

3mmFA YTy bk

Ol of

&0

Long
yZ1A Lang
Short Longue
Kurz

> HEITEE,
Note the direction.
Einbaurichtung beachten.
Notez le sens.
F’jarse en el dibujo.

Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

ATTIVIITEY
Steering Pin
Lenkungsstift

Axe Direction
Hextgono direcci—n

(72 B LTHILTSH.
= Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atenci—n.

o BLEETEIS  PAE R

l Ensure smooth, non-binding movement when assembling.

Das Teil mu§ sich leicht bewegen lassen.
La pi ce doit pouvoir pivoter autour de la vis.

Asegcerese que la pieza se mueve suavemente.

ITI

Rk,

Temporarily tighten.

VorlSufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

1

5




> RIEHDERENLTES,
Remove these screws and
retighten after installing .
Schrauben entfernen und nach

25 ATTF Y24 | Steering
Lenkung / Direction / Direcci—n

4x10mm EX 4x10mm Montage von () wieder festziehen.
Screw Retirer ces vis et les revisser
LK Schraube apr s avoir installer
Vis 4x10mm Afloje estos tornillos y apretarlos
: Tornillo 4x10mm despu s de instalar
(- s
4x10mm 43 ER
F/H Screw
SK Schraube . )
Vis F/H 4x10mm > E SR,
Tornillo 4x10mm F/H = Note the direction.
- Einbaurichtung beachten.
”””””” 2 Notez le sens.
. F’jarse en el dibujo.
3x15mm 43 ER
F/H Screw Eu
SK Schraube Long
Vis F/H 3x15mm Lang
Tornillo 3x15mm F/H Longue -
,,,,,,, 4 L 35
DHHIHIHIHIHIHIHHI] 49%  short
3mm FA4 A Fy b Kurz
Nylon Nut Courte
Kunststoffmutter Corto
Ecrou nylon
Tuerca Nylon
g )
T—R=hI—
Tapered Collar
Scheibe, konisch |
Rondelle incurv e N
Arandela biselada @
@ q] ”””””” 2 ( : : << > o= 1\
5
s e
69 6.8mm H—L (48) 68
Eigélsl(hslﬁt?er) #524.5mm B BB LR
% N
Rotule (argent) app;cix. 24.5mm @ # > »~ The side with the step is a reverse screw.
R—tula (Plateada ca. : -Smm Die markierte Seite hat ein Linksgewinde.
,,,,,,,,,,,,,,, 4 environ 24.5mm ThLe c™t avec le d port est le pas invers .
aprox. 24.5mm @ Lado con rosca inversa.
3mm  Fv bk b o
Nut 3mm (FA4 B> F v k)
Mutter (Nylon Nut)
Ecrou

(Kunststoffmutter)
(Ecrou nylon)

Tuerca Nylon -
(Tu y )///

-

g,

~ Tuerca 3mm
g
(8)6.8mm R—LITY K (L)
Ball End (L)
Kugelpfanne (L)
Chape (L)
R—tula (L)

@D 4x40mm 7w R bAYE
Adjust Rod
Gestaenge
Biellette r glable
Tirante ajustable

0 o NN

> EXDOEHEITEER,
Note the types of screws !
Auf verschiedene
Schraubentypen achten !

””””” 2 | ‘ V rifier bien le type de vis
s " utiliser !
Smm/%a Fijarse bien en los diferentes
tipos de tornillos
a FELTHITAA. Pl +ony o EEES, RTH, %EEIEJ L&SITHITS,

=i Pay close attention here! ) Apply threadlocker (screw cement). True-to-scale diagram. Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Verwenden Sie Schraubensicherungslack. Ma§stabsgetr_eue Darstellung. Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Appliquer du frein filet. lllustration * 10 chelle. Assemblez le c™t gauche comme le c™t droit.
Preste atenci—n. Aplique I'quido fijatornillos. Dibujo a tama—o real. Realice el montaje de igual forma en ambos lados.

16




26 I > ¥ /Engine
Verbrennungsmotor / Moteur / Motor

3x6mm EX @5 x 20mm L
Screw Shim Ivoraz=yh
LK Schraube Unterlegscheibe Engine Unit
Vis 3x6mm Rondelle de callage Verbrennungsmotor

Tornillo 3x6mm Arandela Verbra
[ = 1

5x10mm Ty vy—
Washer | () |-
Scheibe
Rondelle 5x10mm

@ Arandela 5x10mm
,,,,,,,,,,,,,,,,,,,, 1

5x10mm
(«
3x6mm $ r'%?
L\
— S
<0
@\\m .
27 I > Py /Engine ®\® IUSVTFyReL T —
Verbrennungsmotor / Moteur / Motor * Engine Assembly
Verbrennungsmotor 3x10mm
( N Moteur

IS DTEEZHITS,

Insert a sheet of paper
before installing.

Ein Stueck Papier beim
Einbau dazwischen legen!

Ins rer un morceau de
papier avant installation.

Inserte un trozo de papel
antes de instalar.

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

Tornillo 3x8mm
ﬂm\mnumn —————————————————— 4

3x10mm F¥ v TEX
Cap Screw
Inbusschraube
Vis
Tornillo allen

:0)

Front
Vorne
Avant
Delantera

3x8mm

OWN %S OJEIHIT 5.

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans IQordre indiqu .

Realice el montaje en el orden indicado.

17




28 Y4 KH—F /Side Guard
Seitenschutz / Bavettes de protection / Paragolpes lateral

3x10mm TPER
TP Screw
LK Treibschr
Vis TP 3x10mm @
Tornillo 3x10mm TP

ﬂm\\\\\\\\\\ww- ——————————————

< 75— / Muffler

2

9 Resonanzrohr / Echappement / Escape

3x10mm 43 ER
F/H Screw
SK Schraube
Vis F/H 3x10mm
Tornillo 3x10mm F/H

4x4mm £y FER
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

3mMm IS UMFy b
Flanged Nut
Stoppmutter
Ecrou paul
Tuerca con collarn

©f]

3x10mm

»TTI—IIEHhETHITFS,
Bend so it fits into the muffler.
Gemaef Resorohr biegen
Courber si n cessaire.
Doblar para poder instalrlo en el escape.

% EARLC &S ITHILITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c™t gauche comme le c™t droit.
Realice el montaje de igual forma en ambos lados.

S RAEHY T B,
AN Cut off excess.
Tbersch\?ssiges Material abschneiden.
Coupez I0exc s.
Corte el sobrante.

18




. . DEREETIHOLET,
Tank /R servoir / Deposito §\3x15mm To protect the engine from dirt infiltration, purchase Kyosho's No.1876 Fuel Filter.
Zum Schutz des Motors, den Treibstoff-Filter Best.-Nr. 1876 verwenden.
Afin de prot ger le moteur de la poussi re, se procurer le filtre * essence Kyosho r f.1876.
Instale el Filtro de Combustible No.1876 para prevenir la entrada de suciedad en el motor

%*49 >4 /Fuel Tank Q@I UETINRIEFEIYMNSLTFE=HIZ. BIFEON0. 1876 K T 4 IL R —

@w->yavFa—J11ommizhy +
Cut the @ Silicone Tube to 110mm Length.
Silikonschlauch @ auf 110mm ablSngen.
D couper une longueur de 110mm de la durite silicone @
Corte el tubo de silicona @ con una longitud de 110mm.

-

\/EQ/
3x10mm

3x10mm g/

> EXDEHEITEE,

= Note the types of screws !

- Auf verschiedene Schraubentypen achten !
V rifier bien le type de vis " utiliser !
Fijarse bien en los diferentes tipos de tornillos
N N > )arvFa—JeommiZhy b
3x15mm TPEZ 3x10mm TPHSEZ ® Cut the () Silicone Tube to 60mm Length.
TP Screw TP F/H Screw Silikonschlauch (%) auf 60mm ablSngen.
LK Treibschr SK Treibschraube D couper une longueur de 60mm de la durite
Vis TP 3x15mm Vis TP F/H 3x10mm

silicone @
Corte el tubo de silicona @ con una longitud
de 60mm.

Tornillo 3x15mm TP Tornillo 3x10mm TP F/H
|t - 2 [ e 2

2x20mm ER
Screw LK Schraube
Vis 2x20mm  Tornillo 2x20mm

31 AR / Radio / RC-Anlage %zxzomm -
Radio / Equipo de Radio 2x8mm
————————— 1 B

N
V%% 2x8mm
/}
2 x 30mm E X 0 = ' .

2x30mm
Screw LK Schraube ' %
Vis 2x30mm  Tornillo 2x30mm () 2x10mm
- //\\% 2x10mm ($8)
L 1 \Q % | E/ (Silver) (Silber)
2x8mm TPEZ bDXel=—/—— \ (Argent) (Plateado)
TP Screw LK Treibschr I?
Vis TP 2x8mm  Tornillo 2x8mm TP

ay
®

o)
N

2x10mm EZR (8R)
Screw (Silver) RK Schraube (Silber)

Vis 2x10mm (Argent) - Tornillo 2x10mm (Plateado) ‘
—————————————————— 1
Ix8mmER

. RAAYF
2x10mm £ Screw LK Schraube 3x8mm \ Switch
Screw RK Schraube Vis 3x8mm  Tornillo 3x8mm \

Vis 2x10mm  Tornillo 2x10mm i(tzglite;eur
m\\\\\m\\\\\\\\\ ——————————— 1 ﬂl\“l\\“\“\\“ 777777777777 2 Interru gtor
(72 FELTHITSAHR. Ell 2nm®D R EH TS () o
=M Pay close attention here! Drill holes with the specified diameter.
Vorsicht! Wichtiger Hinweis! Bohren Sie LScher im angegebenen ™.
Attention! Avis important! Percez des trous dans le ~ indiqu .
Preste atenci—n. Perfore agujeros con la medida indicada.

19




Radio / Equipo de Radio

7 07K / Radio / RC-Anlage

ToTTH
Antenna
Antenne
Antenne
Antena

\/

TvHEY
Hook Pin
Karrosserieklammer
Goupille
Clip carrocera

ZiEH
Receiver
EmpfSnger
R cepteur
Receptor

NyT1)—
Battery
Akku
Accu
Batera

Cellophane Tape
Klebebeband
Cinta adhesiva
Cinta adhesiva

P AHARY I RADTEBICIE, RARUOEEANDERLY,
Better to fill some sponge between radio box and receiver as well as battery.
Empfaenger und Akku zum Schutz in Schaumstoff einwickeln.
Pour une meilleure protection, ins rer de la mousse pour caler le boitier porte-piles et le r cepteur.
Es recomendable instalar trozos de espuma entre los componentes el ctricos.

Radio / Equipo de Radio

707K / Radio / RC-Anlage

3x10mm TPHSEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

N [

1=

20




AFTY U TH—K
Steering Servo
Lenkservo

Servo de direction
Servo de direcci—n

> ERDEHITEE,
Note the types of screws !
Auf verschiedene Schraubentypen achten !
V rifier bien le type de vis ~ utiliser !
Fijarse bien en los diferentes tipos de tornillos

34 7'B7R / Radio / RC-Anlage
Radio / Equipo de Radio

3x12mm

20y kLY —R 3x15mm

Throttle Control Servo
Gasservo
Servo de gaz

Servo de Gas
3x12mm

(F5RRUE—H)
(For transponder.)
(Transponderhalter)
(Support de puce de comptage.)
(Para el transponder)

3x10mm TPEX 3x15mm TPEX ~
TP Screw TP Screw
LK Treibschr LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂm\\\\\\\\\\ww- ——————————— 6

3x12mmTPE R

Vis TP 3x15mm
Tornillo 3x15mm TP

ﬂ»\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\“- —————— 2

3x10mm TPHSEX

3x10mm

TP Screw

LK Treibschr

Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂu\\\\\\\\\\\\\\\\\\\\\\\\"- ————————— 4

TP F/H Screw

SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

R R—FERT S,
Connect as per radio.
Verbinden Sie die Stecker
Brancher les fiches.
Conectar.

3x10mm

35 707k / Radio / RC-Anlage
Radio / Equipo de Radio

17
Parallel

Parallel
Parall le Paralelo

3x3mm £y FER
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

@®AF7UYTAYE
Steering Rod
Gewindestange
Tringle direction
Tirante Direcci—n

[ a EELTHI TS,
=il Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atenci—n.

21




7 07K / Radio / RC-Anlage o . ROy kLAY K
36 Radio / Equipo de Radio k= Throttle Rod
quip Servo Horn GasgestSnge

gelrvohprnd Tringlerie d' acc | ration
“ v K alonnier de servo Varilla de Gas
[ =Ry 9= RVAN Horn servo

Throttle Rod
GasgestSnge
Tringlerie d' acc | ration
Varilla de Gas

.

2x8mm

3x3mm\g 4 -
@ | /
NN it
.>§> Q\me
w2 yarFa—TIsmmizhy b

Cut the @ Silicone Tube to 5mm Length.

Silikonschlauch @ auf 5mm ablSngen.

D couper une longueur de 5mm de la
durite silicone @

Corte el tubo de silicona @ con
una longitud de 5mm.

p
T o #10mm
> ;F;;”el A o app:%x. 10mm
ca. Tomm i approx. 7mm
Parallel ¥ @ W @ environ 10mm z’J1Cr)(r)r)1(m1 on approx.
paral e = aprox. 10mm pprox. iron 7
Paralelo ca. 10mm environ 7mm
environ 10mm aprox. 7mm
h aprox. 10mm

3x3mm £y FER
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

2mm Ty v —
Washer
Scheibe
Rondelle 2mm

2x8mm TPE X

TP Screw

LK Treibschr

Vis TP 2x8mm

Tornillo 2x8mm TP
(Jramen - 1
RARTYYT

Spring Feder
Ressort Muelle

@2mm X kysi—
Stopper  Stellring
Arretoir  Prisionero

JL—*%novy K
Brake Rod
BremsgestSnge
Tringlerie de frein
Varilla de freno 2 )arvFa—IJsmmichy b
Cut the () Silicone Tube to 5mm Length.

ffffffffff 2 \EI Silikonschlauch (29 auf 5mm ablSngen.

D couper une longueur de 5mm de la durite silicone @

2x145mm7 v 24—0y F
® Adjuster Rod  Stange Corte el tubo de silicona @ con una longitud de 5mm.

Tringle Tirante

[ T

o IREERCESPIN by :] x=hy b9 %,
I Ensure smooth, non-binding movement when assembling. 8 Cut off shaded portion. )
Das Teil mu§ sich leicht bewegen lassen. Schneiden Sie die schraffierten FISchen heraus.
La pi ce doit pouvoir pivoter autour de la vis. Coupez la partie gris e.
Asegoerese que la pieza se mueve suavemente. Corte la zona oscurecida.

22



37 20y kLY 2 —TFA% [ Throttle Linkage Adjustment
Vergaseranlenkung / R glages de la tringlerie de gaz / Ajuste varillaje gas

< =Za—F 5)[« >
< Neutral >
< Neutral >
< Neutre >
< Neutro >

<N > <7L—% >
< High > < Brake >

< Vollgas > < Bremse >
< Pleingaz > < Frein >

< Miximo gas > < Freno >

”’ll[

el

—1 (

® LEI—1) vl P ImmBLTFISE LG 5 1
O TH—Tn AO—HEERTHET 5,
Brake Adjusting Knobs Adjust with this screw the
Einstellung der Bremse carburetor so it cannot
R glages des molettes de frein close more than 1mm.
Palancas freno Vergaser so einstellen, dass
@ Upper Linkage P Rear Brake ein 1 mm Spalt offen bleibt

Oberes Gest. D Bremse hinten Ajuster l'ouverture du carburateur

avec cette vis. Toujours laisser
une ouverture de Tmm.
Ajustar el carburador con este

Tringlerie sup rieure D Frein arri re
Varilla superior B Freno trasero

@ Lower Linkage D Front Brake tornillo para que no cierre
Unteres Gest. B Bremse vorn mis de 1mm.
Tringlerie inf rieure D Frein avant
Varilla inferior B Freno delantero  \. J

38 I > /Engine
Verbrennungsmotor / Moteur / Motor

O 5] .09, 35, O £/ {— VAR L TLEH A, No.92304 HDI7—4 U—F—EHAL T EE L,
Key No. 257,258,259 and 260 are not available as spare parts. Please purchase optional "No0.92304 HD Air Cleaner" instead.

Die Teile 257, 258, 259 & 260 sind nicht als Ersatzteile erhSltlich. Bitte verwenden Sie dafYr den Luftfilter mit der Best.-Nr. 92304.

No0.92304

@OHDIT 77—/ ) —F+—
HD Air Cleaner
Luftfilter
Filtre "~ air
Filtro Aire

N0.96169

@I7—%"')—F—74)L(100cc)
Air Cleaner Oil (100cc)
Luftfilteroel
Huile de filtre ™ aire (100cc)
Aceite Filtro Aire

3x10mm

Les pi ces Nj 257, 258, 259 et 260 ne sont pas vendues s par ment. Pour les remplacer, se procurer le filtre " air, r f. 92304.
Las Piezas No. 257,258,259 y 260 no se venden por separado. Adquiera la pieza opcional No. 92304 Filtro Aire.

3x10mm TPE X
TP Screw

LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\m ———————————————— 1

X RIEEA Mo

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!

Doit tre achet s par ment!
Debe comprarse por separado.

23




39 A > 78— / Shock Absorber / Sto§dSmpfer
Amortisseur / Amortiguador

26mmFAAVF Y F HAHS—(H)

Tuerca Nylon

2.6mm Ty v—
Washer
Scheibe

@hs5— (&)

@ Arandela 2.6mm
,,,,,,,,,,,,,,,,, 4

Nylon Nut Collar (White)
Kunststoffmutter Gleitlager (Weiss)
Ecrou nylon Entretoise (Blanche)

Casquillo (Blanco)

QB+ @

Collar (Black)

Rondelle 2.6mm  Gleitlager (Schwarz)
Entretoise (Noire)

Casquillo (Negro)

2>

> @ (@) o 70> HA
(Short) B For Front
(Kurz) B Vorne
(Courte) b Avant
(Corto) b Delanteros

GRSPRY:
(Long) B For Rear
(Lang) D Hinten
(Longue) D Arri re
(Largo) B Traseros

E|DPI7BYH+A
(Short) B For Front
(Kurz) b Vorne
Courte) B Avant

®3mm o) 4
8'[;.‘9 EX kY
“hing Piston
Joint thorique Kolb
Junta T—rica orben
C ,,,,,,,,,,,,,,,,, 8 Piston
Pist—n
Gl PP
C-ring
C-Ring
Clips en "G"
ClipC
@
@ 6.8mm K—LIYF(S)
Ball End (S) Kugelpfanne (S)
Chape (S) R—tula (S)

C ] 4

(
4 (Corto) B Delanteros
GBI RY:
(Long) B For Rear
(Lang) B Hinten
(Longue) D Arrire
N (Largo) b Traseros
4
JOov A
X2 For Front
Vorne
@\a Avant
Delanteros
> EICIEH D, )\ F
Fit into groove. X2 For Rear
In die Nut einsetzen Hinten
Introduire dans la rainure. Arrire
Insertar. Traseros

J

40 A& > 78— / Shock Absorber / Sto§dSmpfer
Amortisseur / Amortiguador

203 Y EAD
CHWETANSD,
Fill in until shock oil

nearly overflows.
Daempfer bis zum
Rand befuellen
Remplir jusqu”” la
limite du d bordement.
Rellenar hasta
el borde.

|

I

I

I

I

I

:

I

LTEE, [iBEED, I
Then, gently move the piston up :
|

I

I

I

I

I

|

I

I

I

»EXLUETIFS,
Pull down the piston.
Kolben ganz nach
unten ziehen.
Descendre le piston.
Tire del pist—n hacia abajo.

/m

profond ment..

1 1
1 1
I I
I I
I I
I I
EAC Y ! N\ !
Shock Oil | |
Silikon-Oel | |
Huile silicone : :
Aceite amortiguadores | |
1 1
I I
I I
I I
I BETAND, I
! Insert deeply. !
| Korrekt einsetzen! |
ins rer :

=

Insertar

O t
» X L—XZE A
HET 5,
Check if piston

moves smoothly.
Kolben muss sich

completamente.

and down to get rid of air bubbles.
Kolben auf und ab bewegen, bis keine
Luftblasen mehr zu sehen sind
Puis, actionner doucement le piston vers
le bas et vers le haut afin d' liminer les
bulles d'airs.

Mueva el pist—n hacia arriba y hacia
abajo para eliminar las burbujas de aire.

leichtgaengig bewegen.
V rifier que le pitson

bouge librement.
Compruebe si el

pist—n se mueve

suavemente.

2ty MAZI TS ),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quOindiqu .
Repita las veces se—aladas.

X2

X

BIEEA &

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit tre achet s par ment!

Debe comprarse por separado.

24




41 A 2 78— / Shock Absorber / Sto§dSmpfer
Amortisseur / Amortiguador

(8 6.8mm R—JL (B)

@ R—tula (Negra)
,,,,,,,,,,,,,,,,, 4

3x12mm TPE R

Ball (Black)
Kugel (Schwarz)
Rotule (Noir)

TP Screw
LK Treibschr Sy e P
— A, e L) 4 [+ 788 [
Vis TP axtizmm | ™ ERIT L A—Em Y1 7-RIS A @® (5 b 7o LA JOv A
Tornillo 3x12mm TP REAKEICL DS S ICRELET, 20N St For Front
After installing the shock absorber, adjust to (@ (Short) B For Front X Vo
‘\\‘\\‘\\‘\\‘\\‘\\‘\\‘\\“ """"" 4 make lower arms horizontal to chassis (Kurz) D Vorne A m?
\ . n
Hintere Stossdaempfer mit dem Federring so (Courte) B Avant D\(:,?anteros
justieren, dass die unteren Querlenker (Corto) B Delanteros
parallel zum Chassis stehen. @ (E)P U¥HA JEd::!
Ajuster les amortisseurs arri re avec la bague (Long) B For Rear For Rear
afin que les triangles inf rieurs soient parall les (Lang) D Hinten X Hinten
au chkossis. (Longue) D Arrire Arrire
Ajustar los amortiguadores traseros con (Largo) D Traseros Traseros
esta pieza.
42 A"+ 7%— / Shock Absorber / Sto§dSmpfer
Amortisseur / Amortiguador <7Z0Yk >
< Front >
SOy R — < Vorne >
Front Shock < Avant >
Vorderer DSmpfer < Delanteros >
Amortisseur avant
Amortiguadores Delanteros
<)¥ >
< Rear >
< Hinten >
<Arrire >

Pad Amortisseur arri re

3mm FA4BarFy bk
Nylon Nut
Kunststoffmutter
Ecrou nylon

7N Tuerca Nylon
Q0 1

@3 x25mm X% 1)1—Fy
Screw Pin
Schraubachse
Vis
Tornillo Pasador

i —

< Traseros >

RMUEZ S e
e Rear Shock
- Hintere DSmpfer

Amortiguadores Traseros

Y BT 545 LT,

%EEE C&SIHEITS, 24y MEZITS (). Rk,

I Ensure smooth, non-binding movement when assembling. Assemble left and right sides the same way. Assemble as many times as specified. Temporarily tighten.
Das Teil mu§ sich leicht bewegen lassen. Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. VorlSufig festziehen.
La pi ce doit pouvoir pivoter autour de la vis. Assemblez le c™t gauche comme le c™t droit. Assemblez aussi souvent quOindiqu . Vissez temporairement.
Asegoeerese que la pieza se mueve suavemente. Realice el montaje de igual forma en ambos lados. Repita las veces se-aladas. Apriete de manera provisional.

25




B 4 ¥ & A —JL / Tire & Wheels

Reifen & Felgen / Jantes et pneus / Neumtticos y Llantas

> ESIRIC2 A VYEFTRS A, BREEERZ
DLIDRLCH, RERICLEAEEBELET.

Reifen auf die Felge aufziehen, wie gezeigt
Placer le pneu dans la | vre de la jante.
Inserte los neumztticos en las llantas.

Apply instant glue little by little in the order.

. — N PHohLHYUF—ETHEE Sekundenkleber wie dargestellt eintreufeln.
RA—LDIVICEYR)EAXYER LT, mEEAWZLTE <, Appliquer un point de colle ~ pneus comme indiqu .
Slide the tires into these slots in the wheels. Clean the tire rims with Aplique unas peque—-as gotas de cianocrilato.

thinner beforehand.
Klebeflaechen der Reifen und
Felgen fettfrei machen!
Nettoyer la surface ~ coller du pneu
avec un papier abrasif.
Limpie cuidadosamente
los bordes.

> TLRARY FIZTHEELTEAYR~NANDS,
Glue the shaded portion by rubber cement, then insert into the tire.
Mit Gummi-Kleber verkleben
Appliquer un peu de colle sur la partie gris e, puis I'ins er dans le pneu. X4
Aplique cola de contacto.

B A 7 &4 —JL / Tire & Wheels

Reifen & Felgen / Jantes et pneus / Neumtticos y Llantas

<70k >

< Front >
< Vorne >
< Avant >

< Delanteras >

@HA—LZ kyri—Fy b

-
\

Wheel Stopper Nut

Radmutter
Ecrou de roue <¥ >
Hextgono rueda < Rear >
PN < Hinten >
<Arrire >

< Traseras >

7
WP REEERITESET 5, 4 4ty MAITS H), y EBRL&ESISHAILITS, TLREERITRET 5.
(LY Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way. W Apply rubber type glue.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Gummikleber.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent quOindiqu . Assemblez le c™t gauche comme le c™t droit. Collez avec de la colle a caoutchouc.
Aplique pegamento instantfneo. Repita las veces se-aladas. Realice el montaje de igual forma en ambos lados. Aplicar cola de contacto.

26




45 RT 4 / Body Shell
Karrosserie / Carrosserie / Carrocer'a

ORTAEUE, MDKLSICHIFT

BELERMYHLHEETT,
Slightly bend the body pins as shown
in the diagram for easier removal.
Sicherungsklammern zum besseren
Greifen leicht biegen, wie dargestellt.
Courber les clips de carrosserie
N o comme indiqu .

RrqEY Doble ligeramente las presillas de
Body P'n_ carrocer’a para facilitar la instalaci—n.
Karosserieklammer
Goupille de carrosserie
Clip carrocera

27



1 F—# (78> k) / Toe Adjustment (Front) / Spurjustierung (vorn) /
Pincement (avant) / Ajuste de la convergencia (Delantera)

@50y FORSELRAT. F—ADRENTEFET,
Adjust the front toe either by making the tie rods longer or by making them shorter.
Die Einstellung wird an der Spurstange vorgenommen.
Ajuster le pincement avant en agissant sur la longueur des biellettes.
Ajuste la convergencia de las ruedas delanteras alargando o acortando la

longitud de los tirantes ajustables.
k=12
Toe -in
Vorspur
Pincement positif
Positiva
f40v kK
Tie Rod k=7 k
Spurstange Toe - out
Biellette Nachspur
Tirante Pincement n gatif
Negativa
LORE i LORE it
Length (L) Steering Characteristics Length (L) Steering Characteristics
Laenge Lenkeigenschaften Laenge Lenkeigenschaften
Longueur Comportement Longueur Comportement
Longitud (L) | Caracter'sticas Direcci—n | Longitud (L) | Caracter’sticas Direcci—n
&<{T% EfERCHS. RTTYY | ELSTH BEEMECHD, ATTY Y
Making longer.| 744X 4 JL FIERIZ7%: %, | Shortening. | FHEIEY 4 v V1ERIZH S,
laenger Straightline stability kuerzer Straightline stability
Allonger. becomes better. Racourcir. becomes worse.
Mis largo. Steering becomes milder. | Mis corto. Steering response
Besserer Geradeauslauf, becomes quicker.
weiches Einlenkverhalten Schlechterer Geradeauslauf,
I~—*|’_ ~ Bonne stabilit en ligne b=77 b | direktes Einlenkverhalten
Toe -in droite - Direction plus Toe-out | poins bonne stabilit en
Vorspur souple - Pilotage plus facile | NaChsPUr | jigne droite - Direction plus
Pincement | \ejora Ia estabilidad en Pincement rapide.
positit | pnea recta. Comportamiento | N 92t | peor estabilidad en recta.
Convergencia| m+s nople. Convergencial - \ejora la respuesta de la
Positiva Negativa direcci—n.

Pa oy FORSE, EARLIST ST L,
Ensure that the length of both the left and right tie rods is the same.
Sie Spurstangen muessen auf beiden Seiten gleich lang sein.
ATTENTION ! V rifier que les biellettes soient de la m me longueur de chaque c™t .
Asegurarse que la longitud de los tirantes derecho e izquierdo es id ntica.

3 #H / Ride Height /
Bodenfreiheit / Garde au sol / Ajuste de la altura

Q@ HVRT7—LDEY FERDHAETERDRELATEET,
Adjust the front / rear ride height.
Justierung der Bodenfreiheit vonr & hinten.
R glage de la garde au sol avant et arri re
Ajuste de la altura delantera y trasera.

RALYF (2mm)

Hex Wrench (2mm)
SechskantschlYssel (2mm)
Cl Hexagonale (2mm)
Llave Allen (2mm)

=3 vy FER
Ride Height Set Screw
Bodenfreiheit Gewindestift
Garde au sol Vis BTR
Altura Prisionero

Ty FEXRZELD D,
Screwing in the set screw.
Gewindestift im Uhrzeigersinn
En vissant la BTR.
Apretando el prisionero.

HEATHD,

Ride height becomes lower.
Weniger Bodenfreiheit.

La garde au sol s'abaisse.
Menor altura.

HEhLEN D,

Ride height becomes higher.
Mehr Bodenfreiheit.

La garde au sol monte.
Mayor altura.

Ty FERED DD D,
Unscrewing the set screw.
Gewindestift geg. Uhrzeigersinn
En d vissant la BTR.
Aflojando el prisionero.

Povl—EELRFRITHE, BBREZLIT.
FIEFICHIEIC DK K SICFART H T &,
Place the chassis on a level surface and lift the front of the model. When setting down
the model again, check if both front wheels touch down at the same time.

Modell auf eine ebene Platte setzen und vorne anheben. Darauf achten, dass die
Raeder gleichzeitig auf der Platte aufsetzen, ggf. Einstellung korrigieren.

Placer le ch%ossis sur une surface plane, puis v rifier en levant le ch%.ssis par le
millieu que les roues droite et gauche d collent du sol simultan ment.

Coloque el modelo en una superficie plana y levante la parte delantera. Compruebe si
las dos ruedas delanteras tocan el suelo al mismo tiempo al bajar el modelo

RIZP > YRS LI-FF. EEOHIETHAD

¥ >/\—f3/ Camber Adjustment /
2 Der Sturz / Carrossage / Ajuste del Camber
@7 v iA—0Oy FORSEEXTHE Y UN—AORENTEET,

Adjust the front / rear camber either by making the upper rods longer or by
making them shorter.

Der Sturz an Vorder- & Hinterachse wird an den oberen Querlenkern justiert.

Ajuster le carrossage avant et arri re en agissant sur les biellettes de tirants
sup rieurs.

Ajuste el tngulo de camber delantero/trasero acortando o alargando la longitud
de los tirantes ajustables.

AT 4 THvon—
Negative Camber
Negativer Sturz
—— Carrossage n gatif
Camber Negativo

ROTF 4 TxFvyon—
Positive Camber
Positiver Sturz
Carrossage positif
Camber Positivo

FyR—ay K
Upper Rod

Oberer Querlenker o
Biellette sup rieure K JT
Superior

LOESE Javk/ v i

Length (L) Front / Rear Steering Characteristics
Laenge Vorne / Hinten Lenkeigenschaften
Longueur Avant/ Arri re Comportement
Longitud (L) Delanteros / Traseros Caracter’sticas Direcci—n
<75 Javbt | RFTVOTHEERAIL FERIZE S,
Making longer. Front Steering becomes milder.
laenger Vorne weicheres Einlenkverhalten
Allonger. Avant Entr e de virage plus agressive.
Mis largo. Delanteros | Conducci—n mis suave.
ROF4THFrui— )y =7 D?’?JJ%E(:')‘\'”S‘{“V?&W&U‘P?Kt;%)e
Positive Camber Rear Rear. tire grip bgcomes worse when entering corners.
Positiver Sturz Hinten weniger Grip in Kurven . :
» . L'accroche des pneus arri re en entr e de virage est

Carrossage positif Arrire moins efficace.
Camber Positivo Traseros | Peor agarre de las ruedas en la entrada en curva.
E<TH JAvk  [A—FYUTOHORENRL B,
Shortening. Front Enters corners more aggressively.
kuerzer Vorne direkteres Einlenkverhalten
Raccourcir. Avant Train avant plus neutre.
Mts corto. Delanteros | Entrada en curva mis agresiva.
AT TFvoni— Uhd I—FY TS XY EAYHTRY (2K B,
Negative Camber Rear Gives rear tires more grip when entering corners.
Negativer Sturz Hinten weniger Grip in Kurven
Carrossage n gatif Arrire Les pneus arri re ont plus d'accroche en entr e de virage.
Camber Negativo Traseros Mayor agarre de las ruedas traseras al entrar en curva.

P7ysi—oy FOESIE, EBRLICTSIE,
Ensure that the length of both Ethe left and right upper rods is the same either by
unscrewing or by tightening the set screw.
Unbedingt darauf achten, dass die oberen Querlenker auf beiden Seiten einer
Achse jeweils gleich lang sind.
ATTENTION ! V rifier que les tirants soient de la m me longueur de chaque c™t .
Asegcerese que la longitud de los tirantes superiores derecho e izquierdo es id ntica.

4 JL—3/ Brake/
Bremse / Frein / Freno
@5 ITNTARYTL—FIZTBHEICIE. BOLSITHITET,
This is picture for assembling double disk brake.
Darstellung der Montage einer Doppel-Scheibenbremse.

Sch ma de montage d'un double frein.
Este dibujo le muestra como instalar un disco de freno doble.

toE—T7T
Center Differential
Mittel-Differential
Diff rentiel Central
Diferencial Central

28




Xy MIBUNDI DU %#1EE 9 5154 / If you use an engine other than the one included

Montage eines anderen Motors / Si vous utilisez un autre moteur / Si instala otro tipo de motor

@I UIZEDLET. UTON—YDNRKLETT,
Option parts for using option engines.
Erforderliches Zubehoer

W21 SXAh—HAI DY
Engine for .21-class cars
3,5 ccm Car-Motor

Moteur de class.21 (3,5cc) Pi ces options n cessaires pour utiliser un autre moteur.
Motor .21 para buggies 1/8 Piezas opcionales que debe utilizar.
M40y bYx T b, 95272 %T b w755 | PERSANIE e W< T75—
—12(?.20?1)ny:|3§ WET. ) Plug Joining Pipe Muffler
Only using a type of .21 class engine, Kerze Silikonverbinder Resonanzrohr
which is made crank shaft and pilot shaft Bougie Durite d' chappement Echappement
as one part (SG shaft only). Buj’a Manguito silicona Escape

Es passen nur 3,5 ccm Motoren mit

SG-Kurbelwelle
Utiliser uniqguement un moteur de class.21
quip d'un vilebrequin lisse.

Instale un motor .21 con cigYe-al SG.

No.92515 No.IFW37
IITIS—Vaq b4 7F hRELYALY—
Muffler Joining Pipe Custom Silencer
Silikonverbinder Resorohr
Durite d' chappement R sonateur (r f.IFW37)
Junta silicona Custom Silencer

WMY=/R—JLF
Manifold
KrYmmer
Coude d' chappement
Codo escape

No.39514 No.39516
Y=/hR—JLF(0.821RZ, E3, /"AvY ) v =/R—JL F (0.5.21RG/GS21R)
Manifold (0.S.21RZ, Picco, Nova Rossi) Manifold (0.S.21RG/GS21R)
Kr¥Ymmer (0.S.21RZ, Picco, Nova Rossi) Kr¥mmer (0.S.21RG/GS21R)
Coude d' chappement (0.S.21RZ, Picco, Coude d' chappement (0.S.21RG/GS21R)
Nova Rossi) Codo escape (0.S.21RG/GS21R)

Codo escape (0.S.21RZ, Picco, Nova Rossi)

@77 UTXY, EZFUXVEXET D,

Exchange Diff ¥ Ring Gear and Pinion Gear
to the option parts shown here.

Tauschen Sie die mit X markierten Teile aus, um
die entsprechenden Tuningteile zu montieren.

Changer les pi ces d'origines par des pi ces options
comme indiqu sur le sch ma.

Cambie el Diferencial y las piezas mostradas.

No.IF21

No.IF21

-

X BIEEA S,
Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!
Doit tre achet s par ment!
Debe comprarse por separado.

29



) Ur—CRIVOVICEDETEE - RELET,
Refer below pictures. Linkage is also need to change and adjust for your engine.
Kupplung montieren wie dargestellt. Anlenkung an Vergaser anpassen! s
Se r f rer au sch ma ci-dessous. Les tringleries peuvent changer selon le type de moteur utilis . ( \/

Consulte los siguientes dibujos para instalar el motor. ‘ .
I Py ' \
Engine '

Verbrennungsmotor :
IS0 v T LESIORYE LK THRAILTEYS, Moteur
3 Assemble the following parts with pulling the crankshaft. Motor
(-

Kurbelwelle nach vorn ziehen und Kupplungsteile montieren.
Assembler les pi ces suivantes en maintenant le vilebrequin.

Realice el montaje de las siguientes piezas estirando del cigYe—al.
No.IF108 &

No.IFW133
No.BRG001
MKIVOVIZE2TT Yo r—RUDLDER. RUEHAES S,

/ \ No.96643 A number and / or type of shim need to be adjusted depending on the type of engine.
X 5x7x0.2mm Spiel der Kupplungsglocke mit Distanzscheiben justieren.

Le nombre et le type de rondelle n cessaire peut varier selon le moteur utilis .
AN La cantidad y tipo de arandelas variart segcen el tipo de motor que utilice.

3x10mm

No.IFW54
No.BRGO001 @

2

- HIDDTEEEHIT D,

Insert a sheet of paper

before installing.
Stueck Papier einlegen, um

das Zahnflankenspiel zu justieren.
Ins rer une feuille de papier

afin d'ajuster I'entre-dents.
Coloque un trozo de

papel entre la coronay —_ _-

la campana antes de fijar

el motor en su posici—n.

j No.IF107 # (
Front

/&> ° Vorne

o Avant
| Delantero

¢

N
G

4x10mm
X w 4x10mm
4x6mm H3EX 4x10mm 73 ofFvy TER
F/H Screw Flanged Cap Screw
SK Schraube Inbusschraube m. Bund
Vis F/H 4x6mm Vis BTR paul e
Tornillo 4x6mm F/H Tornillo allen c/collarn
JE— * Elmm-— ;
4x6mm
X AIEEA M, / Must be purchased separately! / o B L THISL T AR, / Pay close attention here! /
Das Teil ist nicht im Bausatz enthalten! / Doit tre achet s par ment! / Debe comprarse por separado. =8 \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atenci—n.

30




RRESAY—(FTLav) #ERATSHEE / Incase using Stabilizer. (Optional Parts)

Einbau von Stabilisatoren / Barre anti-roulis (vendue s par ment) / Instalaci—n Barra Estabilizadora

@O kA IFW104 70V FREAESAH—t Y b B 49 LS D/ S—YHIFWI04IZE Y FERTUWET,
For Front IFW104 Front Stabilizer Set Use optional parts No.IFW104.
Vorne IFW104 Stabilisator, vorn IFW-104 ist nicht serienmaefBig im Lieferumfang enthalten.
Avant IFW104 Barre anti-roulis avant (KIT) 3‘!:!Se'|"°§t'°” rof ”':W1|0l‘\11- FW104
Delanteros IFW104 Barra Estabilizadora Delantera tilice la Pieza Opcional No. 04.
> W~ ( \
5.8mm HR—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube =)
Rotule Vis 3x12mm "’
@ R—tula Tornillo 3x12mm ““‘\
———————————————————————— 2 Q
«II||||||||||||||||||||II -
5.8mm R—)LT > K (S)

Ball End (S)
Kugelpfanne (S)
Chape (S)

A ER—IL (IR)
Stabilizer Ball (Silver)
Stabi-Kugel (silber)
Rotule de B.A.R. (Argent)
R—tula (Plateada)

3x10mm v FEX
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm vy FER
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

I --mmmmmmmie 2
3x4mm v FER
Set Screw
Gewindestift

Vis BTR 3x4mm
Prisionero 3x4mm

2.6 x8mm TPHSER
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

RYNLTHERALES,
©) Useitasitis. . @

Montieren, wie dargestellt.
Assembler comme indiqu .
Instalar tal y como se muestra.

2.6x8mm 2.6x8mm

= FBLTHITAA. W =S DIRICHILITS, V EBARLC&SITHITS, o AETHLSITHITE,

=l Pay close attention here! (€8 Assemble in the specified order. Assemble left and right sides the same way. K8 Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil mu§ sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans IQordre indiqu . Assemblez le c™t gauche comme le c™t droit. La pi ce doit pouvoir pivoter autour de la vis.
Preste atenci—n. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Asegeerese que la pieza se mueve suavemente.

31




@ VH IF117 J¥YRAESAHF—tv k > A9 N D/A—YMIF117I2E2 Y FERTULET,

For Rear IF117 Rear Stabilizer Set Use optional parts No.IF117.
Hinten IF-117 Stabilisator, hinten IF-117 ist nicht serienmaeBig im Lieferumfang enthalten.
Arri re IF117 Barre anti-roulis arri re (KIT) 3:!:!592"0}5’_“0” g IF1 17I.N 117
Traseros IF117 Barra Estabilizadora Trasera fice la Fleza Lpcional No. ’
4 N\
5.8mm R—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube D)
Rotule Vis 3x12mm ”'
® R—tula Tornillo 3x12mm
———————————————————————— 2
ﬂI|||||||||||||||I||||||| 2 4 @

5.8mm R—JLI > K (S) ’w

Ball End (S)

Kugelpfanne (S) T 3x10mm
Chape (S) &

R—tula (S) @

O3 ‘ y J

AZER—IL(8)
Stabilizer Ball (Black)
Stabi-Kugel (Schwarz)
Rotule de B.A.R. (Noire)
R—tula (Negra)

3x10mm v FER
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v FEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

M- 2
3x4mm v FER
Set Screw
Gewindestift

Vis BTR 3x4mm
Prisionero 3x4mm

2.6 x8mm TPHSER
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

O > Y sLTERALET,
@f@ Useitasitis. . @
Montieren, wie dargestellt.

Assembler comme indiqu .
Instalar tal y como se muestra.

2.6x8mm 2.6x8mm

(2 FELTHITHA,. B %S DIEICHITS. V EARLC&LSITHITS, o= EEEIEPIR AR

=8l Pay close attention here! € Assemble in the specified order. Assemble left and right sides the same way. L8 Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil mu§ sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans IQordre indiqu . Assemblez le c™t gauche comme le c™t droit. La pi ce doit pouvoir pivoter autour de la vis.
Preste atenci—n. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Asegoerese que la pieza se mueve suavemente.

32




19sApeal g S1IHOJS ONHIANI EEEI M E / NOILYHOJHOO OHSOAM 5002 ©

ekl
g
ase k41 @) |
|
i
g
I
I
|
I
N )
(I f
< soJesel] g \\\\\“.\ 4
se10penBiuowy > 8@, = PO
< 8l e Inassiuowy > . m “ < (2) swiop >

< J9ydwg( aseulH > o H
< )ooyg Jeay > -~ N < (¢)juoig >

- 1
. <@+4~<gc> )
<S—\REXN> ase L1 G @I NS < JUBAR JNBSSILIOWY >

<Jsydwsq Jai18pIop >
< )ooys juoi4 >
<—\1ngyroc>

<elosel] >
< aluy >
<UslUH >

< Jeay > 3 < |esuao efen >

<A > < [eA}U8D [9}UBI JIp Bp JepeD >

< JOJoN > \ < @sngyabagsiien) aispiw aiq > =< EANJE.MWQ w

< hoﬁoEmm::cA:\_wﬂmﬂ_w_/ w i N < X0qiesy I8uey > < :.—v wEoM >

AY
3 < 1o — 5 >
,cmq ¥ <euibuz > YardAF—E R < (1) uoi4>

- <rsirT> <(W4~<oc>

S

<olpey ap elepueg >
< olpes auie|d >
<opeldoipey aiq >

< oje|d olpey >

AM%mmﬂuow._MOW N e : o 34031dS3d
D oo 331v1903 ANA
< xog olpey > HNNNHIIFZSNOISO1dX3

M3IA d3A01dX3 F#HE @




7 f#ZX | Exploded View / Explosionszeichnung / Eclat / Despiece

20> bk / Front/Vorne/
Avant / Delantera iBSWM

<72 K1) >

< Front (1) >

< Vorne (1) > BSWat _

< Avant (1) > -

< Delantera (1) > - -

4x10mm—F> _--R
il

<782 F+rT7 > 3x12mm(TP)
< Front Differential >

< Vorne Gear Differential >

< Diff rentiel Avant >

< Diferencial Delantera >

\0
&
W)

4x20mm(TP F/H)

GL; IF111
,’6 “0 N
RN - 9

e )T
BRGOOS 382

@DIF127 I1383
9
oF

3x10mm(TP)
4x20mm(TP)

@®92418— O
$1 __D—(OIF54
N T
“9—@39) 1382 ! IF123
1
L Y o A I~ e e e e e e e e e e
3x15mm(F/H X
@G)IF125 'F7§>X mm(F/H) :
1
& O—@®woz202 2418 : , @
- . FD65
(5)BRGO0S ) o
@DIFeB " &—3mm 3 .-
T ) @DFDes
®iF7— - IF115 ,’ L
d

N

I
Pals

R) 4x10mm(Cap) L7

e
BIF115 e

5x4mm

<ZRYKQ2)> L IF128
< Front (2) >
< Vorne (2) >
< Avant (2) >

< Delantera (2) >

34




*#17L— bk / Radio Plate / Die Radioplatte /
Platine radio / Bandeja de Radio

_jmya

AN
FM371
N
({‘(*.
3x12mm(TP) @

(@
@
@

N
N
N
N,

3x15mm(TP) \ E D65

N

BFoss . \IF27

@FDes > \\IF27
- 2 @)iF132' S, B—3x3mm
Q!
N 1
@91F132 ;
A
1F27

©—(@rpes
@)1790\ 3x3mm

(1790
®)FD65

*hR w4 X/ Radio Box / RC Box /
Boitier radio / Caja de radio

092 /
o7/ @IF135B
Q -
\
N

638
N N 7
\O” ! %Zx%mm
N \ AY
! 1

35




V58 —F+HK v 4 R / Center Gearbox / Die mittlere GetriebegehSuse /

Carter de diff rentiel central / Caja central

?—3X10mm(TP)

121
v

%S,

©)IF135

IF27—&
3x3mm /@

|F132@

< Center Differential >
< Mitte Gear Differential >
< Diff rentiel Centre >
< Diferencial central >

%) @D, &), O (2/3—VERFE L T L ER A, No.92304 HDT7—4 ) —F—%HRAL T E XL,

Moteur / Motor

I > <>/ Engine / Verbrennungsmotor /

Key No. 257,258,259 and 260 are not available as spare parts. Please purchase optional "N0.92304 HD Air Cleaner" instead.
Die Teile 257, 258, 259 & 260 sind nicht als Ersatzteile erhSltlich. Bitte verwenden Sie dafYr den Luftfilter mit der Best.-Nr. 92304.

Les pi ces Nj 257, 258, 259 et 260 ne sont pas vendues s par ment. Pour les remplacer, se procurer le filtre " air, r f. 92304.

3x10mm(TP F/H)

Las Piezas No. 257,258,259 y 260 no se venden por separado. Adquiera la pieza opcional No. 92304 Filtro Aire.

3x10mm(TP)

3x10mm(Cap)

36



1)%? / Rear/Hinten/
Arriére / Trasera IF121

3x15mm(TP)

)

) -7 AN 4x20mm

o))

-~ " e —4x10mm
T o ,/:@’/ ~—3x10mm(Cap) 4x15mm(TP)
- 0 -

k2 3x12mm(TP)

<Y¥577>
< Rear Differential >
< Hintere Gear Differential > 4x20mm(TP F/H)

< Différentiel Arriére > 2.6x8mm(TP F/H) 441383
< Diferencial Trasera >
- C

-2

@0)BS53

i - ) @92843
i IF123
i @D IF144 %@
| ©
| IF119

(5)BRG005 @

4x12mm

/ s
. IF114
BRG005 ?

5x4mm

3)IF111
il
“\/
N

- 4x25mm(TP F/H)
L
- cﬁ%\ _ ,c&‘ﬂl“ﬁ

_-D—(@h1383

37




5 7 %4 / Differential / Gear Differential <78V b/)NTT >

Différentiel / Diferencial < Front/Rear Differential >
< Vorne / Hintere Gear Differential >
g 4xd4mm < Différentiel Avant / Arriére > IF39

~ < Diferencial Delantera / Trasera >
(&

®)IF101

3x12mm(TP F/H)

BRGO005

&>

©

<tEVA—FTT >
< Center Differential >

g 4x4mm < M_itt<,a Gegr Differential > IF39
\ < Différentiel Centre >

H_@IFSQ < Diferencial central >
\

3x12mm(TP F/H)

% BRGO05
@ -

N IF104

4 > 73— | Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

<)XHER—> BSW73
< Rear Shock >

< Hintere Dampfer >

< Amortisseur arriére >

< Amortiguadores Traseros >

< 7RV EFUIN—>
< Front Shock >

< Vorderer Dampfer >
< Amortisseur avant >
< Amortiguadores Delanteros >




AXRF7iN\— SPARE PARTS

* FOR JAPANESE MARKET ONLY.

o TE ffl | * ek
(BiA) | FHH

IN—VE
Part Names

IN—V 4%
Part Names

ME (F—No.& A%
Quantity

Wﬁ@?ﬂatkﬁW*iﬁ*ﬁ%
Quantity BA) | F5H

gx16xsmmy— )L KA7 1 5

BRGOOS| gy16y8mm Shield Bearing ®x2 683
sx1exdmmA—F AT VY
BRGO120| gy16x4mm Open Bearing @ x2 840
S Ltk
BS53 | Shim et @@ @x4 368
AL YFT—=Y
BS79 | Switch Boots x3 294
AR ¥ T+
BS107| geyel Shatt @x2 578
FTETR—AT .
BS124/ Adapter Pipe x1 735
TS—Yty k ‘
BSW31| p|5stic Parts Set @ x4 1050
TLydry—ry7
BSW32| ghock Diaphragm x4 525
BSW33 83"1?7 B®®x2 @@x4| 840
=PIV PAY Y IPZi
BSWE5| Front Soft Spring x2 630
h5—F4RY4 25 (LyF)

BSWTIKR| Color Nylon Wing (Red) | & X 1 1050
BSW72| o e e 3990
Turbo Big Shock (M) ) x4 v X

X
T Q) @ ® ® @& G ®
A—REYTH—(L) ;
BSW73| Turbo Big Shock (L) x2| 3990
X
HUR— v T k(M)
BSW74| Shock Shaft (M) x2 630
BoIR— v 7 ML)
BSW75| Shock Shaft (L) @ x2 630
IRPPAY Y IPZ)
BSW76| Rear Soft Spring X2 630
GPAY v —SHy
FD65 | [jnkage Set (for GP cars) @x2 1155
RT1EY
FM29 | Bogy Pin x 10 158
53 DTS
Fm1ss| oot~ «2 630
Jolr—o4y b+
FM371 Linkage Set @ x 2 315
NRA0y bovT b
GT41 | pilot Shaft x1 840
FTYIINT—L
IFEB | Knickle Arm € x1 840
FTYINT—LHhS—
IF7 | Knuckle Arm Collar x4 840
F4 FA—F
IF11 | Side Guard @ @ x 1 840
K54 TARLEY (13T)
IF21 | Drive Bevel Gear (13T) x1 1260
Fo7 | WY T—YEY b @@@x1 @Wx3 |
Linkage Set x2 @x4
277U TED
IF35 | Steering Pin X2 473
2.6x14mm> v 7 +
IF39 | 5'6x14mm Shaft @x2 189
6.8mm*Y /i R—JL
IF54 | 6.8mm Ball @® x 2 315
7.8mm*Y/\{FHR—)L
IFS5 | 7’8mm Ball x2 315
Jaq v bhy T (RER-Y)
IF62 | Joint Cup (Sports) @ x1 735
P PIS T
IF101 | Differential Shaft Set @ x2 788
FIRN LY
IF102 | Differential Bevel Set | @ X 2 x4 420
TIr—2R
IF103 | Differential Case @ ®x1 525
T A—F7 %Ik
IF104 | Conter Differential Shaft| @ X 2 840
3BMMA ALY (43T)
IF106 | 38mm Bevel Gear (43T) | 2 1 2625
2.6x17mmE >
IF110 | 5'6x17mm Pin x 4 210
IF111 HBROv Tty b BABx2 @@®x4| 1575

Suspension Shaft Set

IF1120| ik 2 ~7 b b @x1 @x2 630
IF113 *Sjlj;s{pangi; I}’Et‘g S:t @ x 1 578
IF114 | Qonr b Carrer | B ®x1 @x2 | 473
IF115 | el b~ s S | 998
IF116 |t v T b @ x 4 473

6D x1 X2
IF18 | Fon Torus Aod ot | Sxiomm oy Scren X 1| 525

3x10mmy¥ S EX

3x10mm F/H Screw X 1
IF120BL ge:rsg;fo’c‘gk_séj ~ |@x1 788
Fr21 |t X T % % x1 525
IF122C I_Dox;— éuZp:nj;ion Arm e ﬁfﬁ”ﬁ’s&%@ﬁ x4 908
IF123 Zp‘gér‘c;rzgej;‘t" FMlo@@xe @xa 735
IF124B) Qe o tolder | DO RBBB®@x1| 578
IF125 | Goivereal Suimgen | & X2 3360
IF127 é\uﬁ&r_ @ x 1 315
IF128 | g REA A b x 1set @@ x2 | 1365
IF1208L| g b T X1 735
IF1308L] oo Bre. ~ | @ x 1 525
IF131 (%r?te?[ﬂfzez& rI-?oﬁsilr;g x 1 525
F1a2 | gL oanbty b ®x1 @x2 683
IF133 | g Lo F T4 RY X2 578
IF13a | L—FETIX7EI My @@yxa @x2 | 1260

XN E)

@ x1

@@®x2 M@x4
IF1358| Ao Box Do o X2 | 840

2x30mm+ R E R

2x30mm Screw X 2

2x8mm TPE X

2x8mm TP Screw X 7
F13eeL| 3578 F @ x1 578
IF137B gttﬁaﬁfﬁ(gggf) @@x1 @®x2 1890
IF137-1 %ﬁ%ﬁbj}\ation Rubber x4 210
o S5 |1 S
IF142 | oot Virencn (17mmy | Wiel Wianen 17mm X 1| 625
IF143 | Santor shan (Rear) | @ x 1 473
IF144 éwfngsﬁaﬁ vIb @ x2 683
IF145 | £t i Carfr () | & 89X 788
IF1468) (ot s b s o) | 89 X 1 i x2 | 3150
oA
IFH002W I/ﬂe_efbszt’(%g%ki?ygquvﬁngf @ x4 1470

210

(Fid)

39




=4

AXRF/\—Y SPARE PARTS

ANE (F—No.& A%

S TEfff | ke Fik

ATVE ]

* FOR JAPANESE MARKET ONLY.

WA (F—No.& A%

k 7E i

* ik

Part Names Quantity (F23d) | FH Part Names Quantity (F23A) | FH5H
@ x 1set x 1 210 | |wsoas| T RAH> x 4 1365 | 210
s el |6 (| Bk 00
o Saron X1 190 | X Washer | T0%3 (e Treet) | 210
et Gen Sorow X1 1296 | g o b | |12 420
IF203 gﬁvjh:; (for<g>§(2211 /T_e;;je_ridbgo;g; @ @ x1 1575 1382 Eldrg,/{z(gn?m)m) x 10 158
IF204 | 222722 x1 @ x 1set 683 1383 E'd@%ﬁﬁg‘)m) x 10 158
IF205 IzroDnT lljp7pér/ I{:’Iatj;b_ " x 1 473 K1P7/(})(1Y ?ﬁlﬂgﬁeg;:tjsfrgg (Izélj,YIeﬁo_w)) x 10 263
IF206 | oAV F @ @ x 1 3150 1705 | 22T =TT @x6 525
AT - PEN: PP 630 6592 | witier Gaster | @ 263
IFW108| Scei Uppor Rod (ronn)| &9 X2 525 92304 | xi'Comner | DB@BBBHB®x1| 840
IFW109 é&é.&'bﬁiér‘ﬁﬁd’ (Hg;; @ x2 525 92405 | 3,77 gpﬁ% V7 X 4 420
IFW143| e ered Corer | 80 X 1 473 02515 | Bt e g oe| B0 X2 1050
Lo70 | &t ge’;r?;g ~7 @ x 1 609 92638 én’a'p‘ypﬁ:'f’ x 10 210
oRGo4| &0 229 ;{ng 7 @ x 10 210 92703 ﬁu?ﬂzrgéy’_'_ X2 315
ORGO6 8_'5";/9'(7;%';6) ® x 15 420 92843 ;ngm%{;@; | ®x 525
S054 | Ziroh el 3z | @ x1 893
Wo141v %Eériquvéys;/e?ﬂ_ x10 473 oy FOBRO—MIERRT S—Y E LTEELTOELIAS Y ET,
=R 4 RETIRA T30 —YERELTONETOTHELRD AL,
IFB100 Completed Body x1 6300 Some of the parts included are not available as spare parts. Purchase optional parts instead.

N—Y4%
Part Names

AAXR7F7ix—Y SPARE PARTS

-1/ KT-10)

N—Y4%
Part Names

* FOR JAPANESE MARKET ONLY.

KS-3024—hFvtv b

BEBAT7 VT (N=2x vy K-8 / KT
AG30 | Transmitt Antenna (PERFEX KT-3/KT-7/KT-10)|  73° (31,2) AG32 | KS-302 Servo Gear Set 630 | 210
AGat | S3F—R¥ vy b o5 |

KS-3 Servo Gear Set

+4JL OIL * FOR JAPANESE MARKET ONLY.

mE =% mE IN—=U# B(r-Nob MY Kl Lz BCEa IN—=U% W@(#—No.t/\’&;*ﬁm *FEE

No. Part Names No. Part Names Qty. Elz 5 M No. Part Names Qty. 2
212274 )L#100 (40cc) 1) 22A 4 )L#700 (40cc) SIL | &Y 3274 JL#7000 (40cc)
Silicone Qil #100 (40cc) Silicone Qil #700 (40cc) 7000 | Silicone Oil #7000 (40cc)

SIL | ¥1)av#4 L#150 (40cc) SIL | &3 V74 )L#800 (40cc)| | v ii—R £630] 210 SIL | ¥')av74 L#10000 (40cc)

0150| Silicone Oil #150 (40cc) 0800 | Silicone Qil #800 (40cc)| | for shocks. 10000/ Silicone Qil #10000 (40cc)

SIL | ¥1)avF4 L#200 (40cc) SIL | ¥Y) 3 A4 )L#900 (40cc) SIL | ¥')av74 L#30000 (40cc)

0200 Silicone Qil #200 (40cc) 0900 Silicone Qil #900 (40cc) 30000 Silicone Oil #30000 (40cc)

SIL | &) 3F4 L4250 (40cc) SIL | Y3 w74 L#1000 (40cc) SIL | ¥Y)av#4)L#40000 (40cc)

0250 Silicone Oil #250 (40cc) 1000 | Silicone Oil #1000 (40cc) 40000 Silicone Oil #40000 (40cc) £630| 210

SIL | ¥Y) 3274 L4300 (40cc) SIL | ¥Y3v44)L#1100 (40cc) SIL | ¥Y)av44L#50000 (40cc)

0300 | Silicone Oil #300 (40cc) 1100 Silicone Oil #1100 (40cc) 50000| Silicone Qil #50000 (40cc)| | 57 F

SIL | $1)avF4 L4350 (40cc) | | & vii—H £630| 210 SIL | ¥ av74 L#1200 (40cc) SIL | ¥Y)av4 1460000 (40cc) | | for diffs.

0350 | Silicone Oil #350 (40cc)| | for shocks. 1200 Silicone Oil #1200 (40cc) 60000| Silicone Oil #60000 (40cc)

SIL | ¥1) 3274 L#400 (40cc) SIL | &Y 3274 )L#2000 (40cc) SIL | ¥')av74 L#80000 (40cc)

0400 | Silicone Oil #400 (40cc) 2000 | Silicone Oil #2000 (40cc)| | 7 & £630| 210 80000| Silicone Oil #80000 (40cc)

SIL | &3 vF4 L#450 (40cc) SIL | ¥ avA4 143000 (40ce) | | for diffs. SIL | ¥Y 3y L#100000 (40cc)

0450 | Silicone Oil #450 (40cc) 3000 Silicone Oil #3000 (40cc) 100000| Silicone Qil #100000 (40cc)

SIL | ¥ 374 L#500 (40cc) SIL | Y3274 JL#4000 (40cc) SIL | ¥')32#4b#300000 (40cc)

0500 | Silicone Oil #500 (40cc) 4000 | Silicone Oil #4000 (40cc) 300000} Silicone Oil #300000 (40cc) 1365 210

SIL | ¥V avA4 )L#550 (40cc) SIL | Y av74 L#5000 (40cc) SIL | Y2074 b#500000 (40cc)

0550 | Silicone Oil #550 (40cc) 5000 | Silicone Oil #5000 (40cc) 500000} Silicone Oil #500000 (40cc)

SIL | ¥1)32F4 L#600 (40cc) SIL | Y3274 L#6000 (40cc)

0600 | Silicone Oil #600 (40cc) 6000 | Silicone Oil #6000 (40cc)

40



44



45



KyOSHO

HE FINEST RADIO CONTROL MODELS

REHR—LR—
http://www.kyosho.co.jp/

REakstt

T243-0034 #EJIIEEARTMF153

[A=h—taEOHEBREFALT @1 — Y —HAETEBES 046-229-4115
E2RCEELAELLS. | BELAHER : AR~2BERSE %/ <)10: 00~18 : 00

852005061 PRINTED IN CHINA



